Al

MFG. CO. INC.

Viking Hydro

Parts Manual

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give

you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

if you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and quantity of the part needed.

The Serial No. plate is located on the top, right hand side of the
engine frame. The Serial No. plate for the deck is located on the
front support pin gusset an the right hand side of the deck.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

Model No.

For Serial Nos. |
102,000 and Higher

Serial No.

Date Purchased

Purchased From

Part No. 850319


johnssj
Rectangle

johnssj
Rectangle



TABLE OF CONTENTS

Description Page
Cold Start Kit..........oo oo vt see s 3
DECAIS ..o e e e e 16
Engine Deck Group........cccoocvecivniiiinnninninnn, 13, 14, 15
52" Mower Deck ... 10, 11, 12
48" MOWEr DECK .......oovvvvvives v 7,89
Hydraulics Group ... 4
Safety First..........ooooco e 1,2
36" MOWET deCK........covviieeee e 56
Upper Handles and Controls...........ccccoo i, 17,18
Wiring Diagrams...........oeeeiiii 19
SAFETY RECOMMENDATIONS FOR
ALL EXMARK MOWER USERS
TRAINING

1. Read the instructions carefully. Be familiar with the
controls and the proper use of the equipment. Regard
the Exmark mower as a piece of power equipment
and teach this regard to all who operate this unit.

2. Avoid mowing while people, especially when children
or pets, are nearby. Never allow children, teenagers,
or people unfamiliar with these instructions to use the
mower. Keep in mind that the operator or user is
responsible for accidents or hazards occurring to
other people or their property.

PREPARATION

1. The use of personal protective equipment, such as
{but not limited 1o} profection for the eyes, ears, feet
and head is recommended.

2. While mowing, always wear substantial footwear and
long trousers. Do Not operate the equipment when
barefoot, wearing baggy clothing or trousers with
loose strings, or while wearing open sandals.

3. Thoroughly inspect the area where the equipment will
be used. Remove all stones, sticks, wire, bones and
other foreign objects which can result in personal

injury.
OPERATION

A\ WARNING

» Failure to follow safety instructions and cautious
operating practices can result in serious injury.

1. This mower was designed for one operator only.
Keep all others away from mower during operation.

2. Give complete undivided attention to the job at hand.
3. Mow only in daylight or good artificial light.

1C.

1.

12,
13.

A\ DANGER -

Do Not operate the engine in a confined area
where dangerous carbon monoxide fumes can
coliect.

When feasible, avoid operating the equipment in wet
grass. o

Mow across the face of steep slopes, never up and
down. Use extreme caution when changing directions
on slopes. Do Not mow excessively steep slopes.

Use extreme caution when backing up.

Stop the blades when transporting the mower across
any surface other than grass, and when transporting
the mower to and from the area to be mowed.

Never operate the mower with damaged guards,
shields, or without operating safety devices in place.
Do Not mow without grass deflector or entire grass
collection system in place and in proper working
condition.

Do Not change the governor seftings or overspeed
the engine. Operating an engine at excessive speed
may increase the hazard of personal injury.

Fill the gas tank with the recommended fuel specified
by the engine manufacturer.

A\ DANGER

Fuel is highly flammable. Never remove the cap of
the gas tank while engine is running or when
engine is hot. Add fuel before starting the engine.

Refuel outdoors or in a well ventilated area. Do
Not smoke when refueling or operating the
equipment.

If fuel is spilled, Do Not attempt to start the
engine. Move away from the spill and avoid

‘creating any source of ignition or sparks until fuel

vapors have dissipated.

Before starting engine; place transmission in neutral,
and disengage the blade and wheel drive clutches.
Follow engine manufacturer recommendations for
starting engine. -

Start the engine with feet well away from the blades.

Keep hands, feet and clothing away from rotating
parts while the mower is being operated.

A\ cAuTION

The engine can become very hot. Always allow
the engine to cool before servicing or making any
repairs near the engine area.


johnssj
Rectangle



14.

15.

16.

Stop the engine:

« Before refueling.

« Before making height adjustments.
« Before removing grasscatcher.

Stop the engine and remove ignition key:

o After striking a foreign object to inspect mower
for damage. Make any necessary repairs before
restarting and operating the mower.

« Whenever you leave the mower.
« Before cleaning blockages.

+ Before checking, adjusting, servicing or clearing
blockages.

A\ WARNING

Do Not rely solely on mechanical or hydraulic
jacks for support. Properly support the deck or
mower using adequate jack stands or equivalent
support.

Return the throttle control to the idle position for 30
seconds for engine coo! down before stopping the
engine.

The fuel system is provided with a shut-off valve. The
fuel shut-off valve is used when transporting the
mower to and from the job site and when the mower
will be stored and not in use for a few days.

MAINTENANCE AND STORAGE

4\ CAUTION

Although hazard control and accident prevention
are partially dependent upon the design and
configuration of the equipment, these factors are
also dependent upon the awareness, concern,
prudence and proper training of the personnel
involved in the operation, transport, storage and
maintenance of the equipment.

It is essential that all operator safety guards and
mechanisms be connected and in proper
operating condition prior to mowing.

Follow the engine manufacturer's recommendations
as detailed in the engine manual, for maintenance
and service on the engine.

Keep engine and engine area free of grass, leaves,
excessive grease and ail, and other debris which can
accumulate in these areas. Some of these materials
can become combustible and result in a fire.

Maximum mowing results and safety can be achieved
if the mower is properly maintained and operated
correctly.

Keep all guards, shields and other safety devices in
piace and in safe working condition.

Check all bolts and hydraulic fittings frequently to
maintain proper tightness.

If carburetor adjustment is necessary, disengage the
blade and wheel drive, stand to one side keeping
hands and feet away from the mower deck, make
appropriate adjustments.

Check for worn or deteriorating components and belts
which could create a hazard. Replace or repair as
necessary.

All replacement parts must be equivalent or the same
as the parts supplied as original equipment.

A\ DANGER

Fuel is highly flammable. Do Not store fuel in an

enclosed area where heating appliance or open
flame is present. Store fuel in a container
designed specifically for that purpose.

Store fuel in a cooi dry place. Keep fuel and mower in
locked storage to prevent children from playing or
tampering with them.

4\ CAUTION

Hydraulic fluid escaping under pressure may
have sufficient force to penetrate the skin and
cause serious injury. If foreign fluid is injected
into the skin, it must be surgically removed within
a few hours by a doctor familiar with this form of
injury or gangrene may occur.

Use paper or cardboard to check for leaks.
NEVER use your hands.

Safely relieve all pressure in the system before
disconnecting the lines or before performing
work on the hydraulic system.

SAFETY SIGNS

Familiarize yourself with the instruction and safety
labels. They are critical to the safe operation of your
Exmark commercial mower. Remove all grease, dirt
and debris from safety signs. Safety signs must be
replaced if they are missing or illegible.

Safety signs may be affixed by peeling off the backing
to expose the adhesive surface. Apply oniy to a clean
dry surface. Smooth fo remove air bubbles.

When new components are installed, insure that
current safety signs are affixed to the replaced
component. New safety signs may be obtained from
your authorized Exmark dealer or distributor, or from
Exmark Mfg. Co. Inc. ‘


johnssj
Rectangle


johnssj
Rectangle



COLD WEATHER START KIT

HOLE IN RH SIDE

OF
ENGINE DECK
a2
LH REAR ENGINE 80LT
{NOT INCLUDED)
1
IDLER ARM, PULLEY
AND HARDWARE -k
SHOWN FOR o=t
REFERENCE ONLY
i FRONT
OF
UNIT
Ref. Qty. Ref. Qty.
No. | Part No. . Description Req'd. No. | Part No. Description Reg'd.
1 323366 Splitring....c.ocoovveiiiiiiee 1 6 |809069 Screw, 10-24 x7/8 hxsckthd 1
2 |809007 Nut, whizlock 3/8-16 ............... 2 7 |805252 Washer, #10.............cc..... 1
3 |804257 Nut, nylock 3/8-16................... 1 8 |800303 Screw, 3/8-16x41/2............ 1
4 (322110 Guide, belt ... 1 9 1804252 Nut, nylock 10-24 ............. e 1
5 |323365 Chain, twistlink........cc.ccoce.... 1 10 |800297 Screw, 3/8-16x21/M4 ... 1

The complete replacement kit is offered as Part No. 321007.

-3-



johnssj
Rectangle



S S

HYDRAULICS GROUP

Ref. Qty. Ref. Qty.
No. | Pari No. Description Req'd. No. | Part No. Description Req'd.
1 1603991 Fitting, strght connector.......... 4 | | (19) [603920 Boss O-Ring...........ccccceeee..... 1
603912 Boss O-Ring.......cccovevevieens 1 20 (806800 Pin, cotter 8/64x11/2 .......... 2
603992 FlareO-Ring........ccooovvvvvrveenenn, 1 21 |603990 Adapter, straight thread.......... 2
2 |603718 Wheeimotor........................... 2 603920 BossO-Ring.......cccovevvinne 1
3 |603827 Clamp, hose.........ccc.ceeevveeunennn. 5 _ 603992 Flare O-Ring..........coooeeeennne.. 1
4 |603721 Fitting, 3/8 Hose Tee .............. 1 22 (323241 Hose, hydroRH........ccceccovvee. 2
5« 1513510 Connector, male .........coceveee... 1 23 1602750 Hose, casedrain........c........... 3
6 1603720 Head, filter...............oeoeeee. 1 24 303526 Hose, charge pump................ 2
7 1513211 Element, cilfilter.................... 1 25+ |603988 Elbow, 90° .........coeeveeeir, 1
8 |513167 Cap, hydraulic reservoir.......... 1 26 (602985 Hose, supply.....ccovveeeeiiennn... 1
9 |5623103 Gasket, tankcap.....ccoovveev. 1 27 |602754 Hose, chargeline................ 1
10+ |603987 Elbow, 90°. ..o 1 28 523210 Hose, hydroLH ...................... 1
11 512166 Reservoir, hydraulic fluid ........ 1 29 323218 Spacer, hydraulic tank............ 2
12 |603826 HoseClamp............ccccccevne. 3 30 (809001 Nut, whizlock 5/16-18............ 2
13 |603722 Fitting-1/4 Hose Tee............. 1 31 1800258 Screw, 1/4-20x2................. 2
14 |513840 Elbow-90° .......coovivveien 2 32 1800292 Screw, 3/8-16x 1. ... 4
603921 O-RiNG ..ccccooviiii e, 1 33 |800273 Screw, 5/6-18x1................. 2
15 |804255 Nut, nylock 1/4-20.................. 2 34 |809012 Nut, whizlock 1/4-20............... 2
16 |801060 Screw, 1/4-20x2................... 2 35 |808007 Nut, whizlock 3/8-16............... 4
17 1613042 Pump, hydro .......cccoveeevvvennn, 2 36 523210 Hose, LH (36" deck)............... 1
18 |603983 Elbow, 90°..............oovvrv, 2 403102 Hose, LH (48" & 52" decks).... 1
603923 O-RiNG ...cooovveeeiceeeeieeceen 1 37 [807019 Key, woodruff 1.0x.25........... 2
19 |523221 Elbow, 45°......cccoievieev, 2 38 1809068 Nut, 3/4-16 - 2B slotted .......... 2
603992 Flare O-Ring........cocoeeeeennnnn, 1

* Use Teflon Pipe Sealant or equivalent on hydraulic reservoir and filter head fittings.

-4-



johnssj
Rectangle


johnssj
Rectangle



36” MOWER DECK

«8
Tz
Tﬁm_..
%33

I



johnssj
Rectangle


johnssj
Rectangle



36” MOWER DECK

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Req'd.
1 1302217 Front deck wibaffles (367)....... 1 36 322145 Fork widmnt, caster............... 1
2 1302189 Baffle, dogleg.......................... 2 37 1302054 Chute.........ccoooeiiiviiiiiin. 1
3 |800270 Screw, 5/16-18x5/8............... 8 38 (302129 Amm, engagement w/bushing. 1
4 |809001 Nut, whizlock 5/16-18............. 13 39 [303144 Bearing, powder metai............ 1
5 323385 Knob, beltcover................... 4 40 800290 Screw, 3/8-16x3/4 ............... 8
6 (809020 Quick pin, 10" caster............... 1 41 1603843 Idler pulley (heavy duty)......... 1
7 |513338 Washer, special ..................... 1 42 (322166 Cutter housing complete ........ 2
8 |805008 Lockwasher, 1/2.................... 1 43 |323402 Spacer, bearing sheave ......... 1
9 804509 Nut, 1/2-13 ..., 1 44 1323408 Shield, dust........................... 1
10 |804256 Nut, nylock 5/16-18_............... 11 45 |808506 Retainingring........................ 1
11 |800293 Screw, 3/8-16x11M4.............. 6 46 |303057 Bearing, cutter housing .......... 2
12 [809007 Nut, whizlock 3/8-16............... 14 47 (323315 Cutterhousing........................ 1
13 |805259 Washer, 3/8 ..........ccoocceoen, 2 48 (811001 Zerk, 1/8 N.P.T. (strght).......... 1
14 1303327 Washer, disc spring 3/8.......... 6 49 (322164 Cutterspindie......................... 1
15 [808280 Pin,clevis5M16x1.................. 1 50 1323400 Spacer(long)......ccooveeevienn... 1
16 [303105 Yoke...ooooooooiiiiiiiicecee 1 51 323389 Spacer (short)....................... 1
17 |806003 Cotter hairpin.......................... 1 62 323339 Washer, sheave (retaining) ... 1
18 808505 E-Ringfor.875rd. .................. 1 53 (303535 Pulley....ccccoooiivviiiieee. 1
19 803003 Screw, whzlck 3/8-16 x13/4.. 1 54 804510 Nut, 5/8-18UNF .. ... ... 1
20 |303146 Blade, 18" highLift................ 2 55 [800861 Screw, 58-18x8 ................. 1
T 303495 Biade, muiching ...................... 2 56 1807267 Key, 1/4x3M16x11/4............ 1
303439 Blade, low lift..........coveveeeee, 2 57 |303164 Spacer, blade drive ................ 4
- |303283 Blade, 1/4 x 18 (high lift) ._....... 2 58 513208 Washer, 5/8 spring disc......... 1
21 1800334 Screw, 1/2-13x6...cccccoeeevn.. 1 59 1303434 Bushing, engagement............. 1
22 1513810 Bushing..........ccccocoorvvieienn. 2 60 |303348 Eye bolt (left hand thread)...... 1
23 513809 Roflerbearing......................... 1 61 1303236 Turnbuckle body.................... 1
24 1513808 Tire, 9x 3.504 4-ply............. 1 62 (303238 Eye bolt (right hand thread).... 1
25 [303352 Washer, spindle...................... 1 63 302198 Arm, assist...........ccoceververnnn, 1
26 |513807 Wheel&hub ... 1 64 1809011 Bolt, 3/8 x 3/4 (shoulder) ........ 1
27 (323299 Belt, bladedrive..................... 1 65 |323303 Linkage, assistarm .............. 1
28 |803310 Setscrew, 5/16-18x3/8.......... 4 66 (322153 Caster/mount, complete ......... 2
f 1840022 Prolock (Nut type) .5 mltube.. 1 67 |302203 Support, caster (w/brngs)....... 1
29 800273 Screw, 5M16-18x1....cccece....... 10 68 1302194 Caster wheel support widmnt. 1
30 513648 Wheel & tire, complete............ 2 69 1811001 Zerk /8 N.P.T. ..o 1
31 |303537 Stud, belt shield {(short)........... 2 70 ]303514 Flange, thrust bearing ............ 2
32 303536 Stud, belt shield (long)............ 2 71 |303314 Spacer, 10" caster................. 4
33 |302218 Shield, 36" Viking Hydro......... 1 72 |322154 Caster wheel assembly .......... 1
34 323417 Washer, belt cover mount....... 4 73 (303542 O-Ring......c.ooovooeivieeeene 1
35 |513547 Spacer, frontcaster................ 1 74 806753 Pin, cotter 3/32x1/2 .............. 1

f Use Pro-Lock (Nut Type) on setscrew threads.
¥ Requires installation of Mulching Kit.


johnssj
Rectangle


johnssj
Rectangle



48” MOWER DECK

INCLUDED WITH
L.H &RH CUTTER HSG
WISHEAVE

INCLUDED WITH
CENTER CUTTER HSG
WISHEAVE



johnssj
Rectangle



48” MOWER DECK

Ref. Qiy. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 1402084 Front Deck w/baffles (48")...... 1 33 1323339 Washer, retainer (sheave)...... 1
2 |302189 Baffle, dogleg...........ccccoe..... 3 34 323402 Spacer, bearing (sheave)....... 1
3 |800270 Screw, 5/16-18x5/8.............. 14 35 804510 Nut, 5/8-18UNF.................. 1
4 |809001 Nut, whizlock 5/16-18 ............. 15 36 (303434 Bushing, engagement............. 1
5 1804256 Nut, nylock 5/16-18................. 16 37 303348 Eye bolt (left hand thread)...... 1
6 (800293 Screw, 3/8-16x11/4......... .. 6 38 303236 Turnbucklebody.. ... 1
7 [809007 Nut, whiziock 3/8-16............... 7 39 (303238 Eye bolt (right hand thread).... 1
8 |303327 Washer, discspring 3/8......... B 40 809011 Bolt, 3/8 x 3/4 (shoulder) ....... 1
9 |808280 Pin,clevisb/M16x1.................. 1 41 806003 Hairpin.........ccoeooeiiviieeeee 2
10 |303105 YOKEe....ooooovoieieiieee e 1 42 1303352 Washer, spindle................. e 2
11 1403119 Pulley, idler"V" ... 1 43 1402053 Idier arm, (w/bushing) cmplt... 1
12 1808505 E-Ringfor .875rd. .................. 2 44 303144 Powder metaf bearing............. 1
13 [403026 Blade, Ultra High Lift 16".._... .. 3 45 (402077 Housing, cutter w/sheave :
14 (403059 Blade, 1/4 x 16 High Lift {center) ...l 1
{optional)..........coooiiee 3 46 |603496 Bushing, idler bearing............. 1
T 403086 Blade, mulching .................._. 3 47 1403107 Rod, belttension..................... 1
15 |B03310 Setscrew, 5/16-18x3/8.......... 6 48 1302054  Chute................ooiiiii 2
f |840022 Prolock (Nut type) .5 mltube .. 1 49 |[800295 Screw, 3/8-16x13/4........... 1
16 800273 Screw, 5/16-18 X 1., 14 50 (403025 Belt, “V'. ... 1
17 |805259 Washer, 3/8 ..o, 2 51 (402075 Spindle, cutter hsng (long). .... 1
18 603843 lIdler pulley (heavy duty).......... 2 52 403133 Sheave {double groave)......... 1
19 322166 Housing, cutter w/sheave (LH) 1 53 [B0O0826 Screw, 5/8-18x81/2 ............ 1
20 323408 Dustshield..................c........... 1 654 (323404 Spacer, bearing {cnir sheave) 1
21 1808506 Retaining ring.......ccoccvvvvernen, 1 55 (302198 Arm,assist........................... 1
22 {303057 Cutter housing bearing ........... 2 56 1323303 Linkage, assistarm................ 1
23 [323315 Cutterhousing ....................... 1 57 |803003 Screw, whzlck 3/8-16x13/4.. 1
24 |811001 Zerk, 1/8 N.P.T. (straight)....... 1 58 323300 Belt, drive (48" deck).............. 1
25 |[322164 Spindle, cutter, (LH)................ 1 59 {302129 Arm, engagement................... 1
26 (323400 Spacer(long)......ccccooooceiieein, 1 60 (543879 Spacer.......oiiiiiiiinn, 1
27 323399 Spacer (short).....c...ccvveeines 1 61 1800029 Screw, 3/8-16x21/4 ............. 1
28 (807267 Key, 1M4x3M6x11/4. ... 1 62 (805258 Washer, 5M6........................ 1
29 (303535 Sheave (single groove)........... 1 63 (303542 O-RiNg....ccoovrvviniecceien . 1
30 |513208 Washer, 5/8 spring disc........... 1 64 |806753 Pin,cotter.........covviieieiiien 1
31 |800861 Screw, 5/8-18x8................... 1 65 |[322167 Housing, cutter w/sheave (RH) 1
32 |303164 Spacer, blade drive................. 4

1 Requires installation of Muiching Kit (Part No. MK48-2).

I Not lllustrated. Use Pro-Lock, Nut Type on setscrew threads.

NOTE: The pulley on the right hand side (from operators position) cutter housing is turned upside
down with the long side of the hub facing up.



johnssj
Rectangle


johnssj
Rectangle



48" MOWER DECK (con't.)

e
REFERENCE
ONLY

Ref. Qty. Ref. Qty.
No. | Part No. Description Reg'd No. | Part No. Description Req'd.
1 1322153 Caster mount complete........... 2 14 |513810 Bushing.......cc.coovviieeeen. 2
2 |302203 Support, caster wheel 15 |800334 Screw, 1/2-13x6 ................... 1
(w/bearings)........c.cceeeeienenn 1 16 804509 Nut, 1/2-13. ... 1
3 |302194 Support, caster wheel widmnt. 1 17 |805008 Lockwasher, 1/2.................... 1
4 1811001 Zerk, /8NP.T. ... 1 18 [513338 Washer...ooiiviie, 1
5+ 1303514 Flange, thrustbearing............. 2 19 |809020 Quick pin, 10" caster.............. 1
6 303314 Spacer, 10"caster........ccooeeee. 4 20 (303537 Stud, belt shield (short) .......... 2
7 1322154 Wheel assembly (caster)........ 1 21 (303536 Stud, belt shield (long)............ 2
8 1322145 Fork wldmnt, caster................ 1 22 323385 Knob, belicover ..................... 4
9 1513547 Spacer, frontcaster................ 1 23 1402072 Shield. 48" Viking Hydro ... 1
10 513648 Wheel & tire, complete............ 2 24 323417 Washer, belt cover mount ...... 4
11 513807 Wheel & hub ..o 1 25 |809001 Nut, whizlock 5/16-18............ 4
12 [513808 Tire, 9x3.5044-ply............. 1 26 809007 Nut, whizlock 3/8-16.............. 8
13 1513809 Rollerbearing ............ccoeve 1 27 |800290 Screw, 3/8-16x3/4 ............... 8



johnssj
Rectangle



52" MOWER DECK

ONLY

REFERENCE

Ref. . . .
No. | Part No. Description Reqg'd. | | No. | Part No. Description Req'd
1 [322153 Caster mount, complete.......... 2 24 {303327 Washer, 3/8 disc..................... 2
2 |302203 Support, caster wheel 25 [303352 Washer, spindle.................... 1
{(w/bearings) ......ccceevveeeiiee, 1 26 |373034 Washer, pivot ..........cc.covna. 2
3 3302194 Support, caster wheel widmnt. 1 27 |402053 Idler arm, complete (right} ...... 1
4 |811001 Zerk, 1/8N.P.T..coveevvevin 1 28 1303144 BUShING.........cccoeveeeeeeerren. 1
5+ |303514 Flange, thrust bearing............. 2 29 1403107 Rod, belt tension.................... 1
6 |303314 Spacer, 10" caster.................. 4 30 403119 Puiley, idler"V" ..o 1
7 1322154 Wheel assembly (caster)........ 1 31 1404163 Shield, 52" Viking Hydro......... 1
8 322145 Fork widmnt, caster................ 1 32 323417 Washer, belt cover mount ...... 4
9 |513547 Spacer, frontcaster............... 1 33 |[513291 Bumper, rubber...................... 1
10 [513648 Wheel & tire, complete........... 2 34 1603209 Roller, anti-scalp..................... 2
11 1513807 Wheel&hub......o..ovvvovvv. 1 35 |603496 Bushing, idler bearing............. 1
12 (513808 Tire, 9x3.50-4 4-ply............... 1 36 [603602 Bushing,roller............coo....... 2
13 513809 Roller bearing .......coccoeveuene.... 1 37 |602571 Chute.........cooooeeeeeeeecevan, 1
14 [513810 Bushing..............ccooovecmennn... 2 38 |800273 Screw, 5/16-18x1................. 2
15 |800334 Screw, 1/2-13X6......cccunn...... 1 39 [800290 Screw, 3/8-16x3/4................ 8
16 |804509 Nut, 1/2-13 ..., 1 40 |800295 Screw, 3/8-16x13/4............. 1
17 {805008 Lockwasher, 1/2.........ccco....... 1 41 |800807 Screw, 3/8-16X4........oco....... 2
18 |513338 Washer......ooocovevvvevvren, 1 42 1804256 Nut, nylock 5/16-18............... 3
19 1809020 AQuick pin, 10" caster............... 1 43 18056259 Washer, 3/8.....ccoooveeveven 1
20 1303537 Stud, belt shield (short}........... 2 44 1806003 Hairpin.....ccovv e, 1
21 |303536 Stud, belt shield (iong)............ 2 45 |808505 E-Ringfor 875rd................... 1
22 1323301 Belt, drive..........ocooevveeeenn. 1 46 (809001 Nut, whizlock 5/16-18............. 4
23 323385 Knob, beltcover..................... 5 47 809007 Nut, whizlock 3/8-16.............. 11



johnssj
Rectangle


johnssj
Rectangle



52" MOWER DECK (con’t.)

INCLUDED WITH
LH &RH CUTTER HSG

INCLUDED WITH
CENTER CUTTER HSG 284 /55I
WISHEAVE

50 147 -1

-11 -


johnssj
Rectangle



52” MOWER DECK (con't.)

Ref. Qty. Ref. Qty.
No. { Part No. Description Req'd. No. | Part No. Description Req'd.
1 1402079 Front Deck (52") ...........c........ 1 27 323339 Washer, retainer (sheave)...... 3
2 |402057 Baffle, discharge.................... 1 28 1323402 Spacer, bearing.................... 2
3 |800270 Screw, 5/16-18x5/8.............. 12 29 807267 Key, 1/4x3M16x11/4............ 3
4 (809001 Nut, whizlock 5/16-18 ............. 11 30 |303164 Spacer, blade drive ................ 12
5+ 303327 Washer, 3/8 disc spring .......... 6 31 [303105 Yoke ..o 1
6 |403105 Belt, “V" (front deck)................ 1 32 |303352 Washer, spindle.................... 1
7 |303527 Blade, high lift 18" ................... 3 33 |303434 Bushing, engagement............. 1
303439 Blade, lowlift........................... 3 34 |[303348 Eye bolt (left hand thread)...... 1
I 303495 Blade, muiching .....c............... 3 35 |303236 Turnbuckle body..................... 1
303283 Blade, 1/4 x 18" high lift .......... 3 36 [303238. Eye bolt (right hand thread).... 1

8 |809007 Nut, whizlock 3/8-16 .............. 8 37 1808011 Bolt, 3/8 x 3/4 (shouldern) ........ 1
9 |808505 E-Ringfor.875rd. .................. 1 38 1806003 Hairpin......ccocoveeeviivieie e, 1
10 |808280 Pin, clevis 516 x1................. 1 39 302198 Amm, assist..........ccoovvvvveen. 1
11 |803310 Setscrew, 5/16-18x3/8.......... 6 40 |323305 Linkage, assistarm................ 1
f 1840022 Prolock (Nut type) .5 mitube.. 1 41 1302129 Arm, engagement (w/bshng).. 1
12 |800273 Screw, 5/16-18 x1.......ccooea. 12 42 1303144 Bushing, powdered metal....... 1
13 |805258 Washer, 3/8 ......ccoooveooii . 3 43 |543879 Bushing, idler..........coeveeveen 0, 1
14 1322166 Housing, cutter (w/shv) (LH)... 1 44 1603843 Pulley, idler (heavy duty)........ 2
15 1323408 Shield, dust............................ 3 45 (402077 Housing, cutter {w/shv} (cntr). 1
16 |808506 Ring, retaining..........ccc..cco....... 3 46 |402075 Cutter spindle widmnt (iong) .. 1
17 [303057 Bearing, cutter housing........... 6 47 1323404 Spacer, bearing (center shv).. 1
18 1323316 Housing, cutter....................... 2 48 [800862 Screw, 5/8-18x81/2............ 1
19 [811001 Zerk, 1/8 N.P.T. (straight) ....... 3 49 (403133 Sheave (double groove)......... 1
20 322164 Spindle, widmnt (cutter) .......... 2 50 322167 Cutter housing w/sheave (RH) 1
21 323399 Spacer (short)....................... 3 51 (800029 Bolt, tap 3/8-16x21/4........... 1
22 1323400 Spacer{long).......cocoveerveeen... 3 52 800293 Screw, 3/8-16x11/4............. 6
23 |303535 Sheave (single groove)........... 2 53 |803003 Screw, whzlck 3/8-16 x 1 3/4.. 1
24 1513208 Washer, 5/8 disc spring.......... 3 54 1804256 Nut, nylock 5/16-18 ............... 13
25 |800861 Screw, 5B8-18X8......ccoeeeeee. 2 55 (303542 O-Ring....ccoocoiiiiiiii, 1
26 |804510 Nut, 5/8-18UNF.................... 3 66 |[808753 Pin,cotter.........coecoeveceeeeinn. 1

¥ Requires installation of Mulching Kit Part No. MK52-2.

f Not lllustrated. Use Pro-Lock, (nut type) on setscrew threads.

NOTE: The puliey on the right hand side cutter housing is turned upside down with the long side

of the hub facing up.

-12-



johnssj
Rectangle



ENGINE DECK GROUP

B & S Engine

T
]
L

S ]

58

D= |
\62

@/

Kohler Engine

__.__.__.._/\

59\

Ol Drain Pimbg.

-13-



johnssj
Rectangle



ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd
1 1807019 Key, woodruff 1 x /4 .......... 2 30 603801 Anchor, spring..............o...... 1
2 |809068 Nut, slotted 3/4-16 .................. 2 31 |809001 Nut, whizlock 5/16-18 ..5......... 2
3 |B0BBO0 Pin, cotter 9/64 X 1-1/2 ... 2 32 323225 Belt, pumpdrive...................... 1
4 1513011 Nut,wheel ... 8 33V | 803050 Setscrew, 5/16-18 x 3/4.......... 4
5 (603714 Tire & Wheel Assembly ......... 2 34 1603778 Sheave-Pump.................... 2
603427 Tire..ooiiiii e, 1 35 807272 Key,5mmSq.x25mm......... 2
603715 Wheel............... 1 36 1809072 Screw, 1.25x25mm
6+ 602997 Hub, tapered (4 bolt)............... 2 (48" & 52" Kaw & Kohler) ....... 1
7 |803045 Screw, whzlck 3/8-16 x 3/4 ..... 8 809018 Screw, 1.25 x 25 mm
8 [800292 Screw, 3/8-16x 1. 8 (36" Kaw & Kohler)................ 2
9 303327 Washer, 3/8 spring disc.......... 8 800275 Screw, 5/16-18x11/2(B& S) 1
10 322162 Mount, motor (36").................. 2 37 |603044 Bushing - Idler Pivot............... 1
402062 Mount, motor (48" & 52"} ........ 2 ||-38 [809007 3/8-16 Whiziock Nut............... 10
11 |323228 Spacer, beltguide.................. 3 39 323223 Sheave, pumpdrive ............... 1
12 1322110 Beltguide..........c.cocvvvvernne. 3 f |840023 Pro-Lock, retaining (.5¢cc tube) 1
13 1303334 Washer, 5/16 spring disc........ 4 40 (322160 Deck,engine ...........coooeuo.... 1
14 809065 Screw, 1.25 x 75mm 41 809062 Bolt, .500 x 1.75 (shoulder).... 1
(36" Kaw & Kohler) ............... 2 42 1811008 ZerK...o.ooooooooioeeeeeri 1
809065 Screw, 1.25 x 75mm 43 322108 Belicrank assy. wizerk............ 1
(48" & 52" Kaw & Kohler)........ 3 44 1806003 Hairpin........oovvovvveeeeeee . 1
800283 Screw, 5/16-18 x 3-1/2 45 (323172 Linkage, blade engagement... 1
(B&S) oo 3 46 (804256 Nut, nylock 5/16-18 ................ 1
15+ [403087 Sheave, blade drive (48") ....... 1 47 1323245 Spring, compression.............. 1
303498 Sheave, blade drive (36"} ....... 1 48 1322090 Bellcrank.............cc.ooovevveennnnnnn. 1
16v (803046 Setscrew, 5M16-18x1............. 1 49 800277 Screw, 516-18x2................. 1
17 |807264 Key, 1/450.X2-5/8................. 1 50 |513051 Switch, blade engagement..... 1
18v | 803022 Setscrew, 5/16-18 x5/8.......... 1 51 [804252 Nut, nylock 10-24 ................... 2
19v 1803310  Setscrew, 5/16-18 x3/8.......... 2 52 323213 Bracket, switch....................... 1
20 (603843 Idler,pulley .............oovviee 1 53 (801039 Screw, 1024 x5/8 .. ... 2
21 1603496 Bushing, idler.............cc......... 1 54 800251 Screw, 1/4-20x5/8 ................ 2
22 1807517 Setscrew, 3/8-16 x 1-3/4......... 1 55 |543807 Stud, hub.............cccooviii 8
23 (805006 Lockwasher, 3/8...........c.......... 1 o6 |805258 Washer, 5/16.........ccccoeueu.. 1
24 1800298 Screw, 3/18-16 x2-1/2............. 1 57 1809012 Nut, whizlock 1/4-20.............. 2
25 |373034 Washer, swivel....................... 1 58e 1303431 Elbow, St. 3/8 NPT (brass)..... 1
26 513034 Bearing, pivot..........c..cocovnnne... 2 59 (543233 Cap, 3IBNPT...cooovere 1
27 1602521 Arm, assy idler (w/bearings)... 1 60e [543232 Nipple, 4 X 3/8 NPT ............... 1
602458 Arm, assy idler (w/o bearings) 1 61e |403124 Elbow, St. 3/8 NPT (galv)....... 1
28 |603402 Spring, extension.................... 1 62e 1323326 Nipple, 3 x 3/8 NPT (Kohler) .. 1
29 |800273 Screw, 5/16-18%x1................. 1

* Use anti-seize compound on pulley bore and on tapered bore of hub.

f Not lllustrated. Use Pro-lock (retaining type) on pulley bore. '
V Use Pro-Lack nut type, Part No. 840022 (.5 ml tube) on setscrew threads.
+ Use a Teflon pipe sealant or equivalent on threads.

-14 -



johnssj
Rectangle



ENGINE DECK GROUP {con’t.)

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd No. | Part No. Description Reg'd
1 |800021 Bolt,tap5/16-18x 3.....cceee 2 22 373036 Mount, hitch.......................... 2
2 |3220968 Crank..........coooiiciiiniiiinnicinnnnns 1 23 |323238 Bracket, hitch adapter ............ 2
3 |809056 Bolt, .375 x .375 (shouider)..... 2 24 800274 Screw, 5/16-18x 1-1/4 ........... 2
4 |805259 Washer, 3/8 ... 2 25 |603693 Spring, extension..........cc.....o.. 2
5 1603735 Bushing, nylon flanged ........... 2 26 323197 Spacer, short...........cccoeeee 4
6 1603807 Spring, neutral return.............. 2 27 |800302 Screw, 3/8-16x4 ............... 8
7 |603737 Bolt, neutral refurn.......c.......... 2 28 1800271 5M6-18x3/4 ... 4
8 |805256 Washer, 1/4 ... 8 29 (323179 Shield, hydro control............... 2
9 |804521 Nut 5/16-24. . .........ccccooe. 8 30 |323195 Spacer, long.........cccoceevvenneen. 4
10 (602742 Rod, controlarm .................e.. 2 31 |543514 Bearing, flange ......ccccecceeeee.. 2
11 603903 SPacer .....ccvvvvmveeccrennenienne. 4 32 (811006 Zerk, 1/4-28.........ccccceeeiee. 3
12 |303105 Yoke, adjustable ..................... 2 33 [805257 Washer, 5/16 (SAE) ........... ... 8
13 |808280 "Pin;clevis 5/16-1..........c......... 2 34 1805005 Washer, 5/16 (heavy)........... 4
14 |804758 Nut, jam 5/16-24 ..................... 2 35 |805258 Washer,5M6.......................... 1
15 |806753 Pin, cotter 3/32x 1/2............... 2 36 |809001 Nut, whizlock 5/16.................. 10
16 1603676 Swivel ..o, 2 37 |603801 Anchor, spring......cccceeeieeiiene 2
17 (809012 Nut, 1/4-20.......ccevveereeeiee 6 38 |806003 Hairpin.......ccoeeeievvvirericrenenns 2
18+« | 809057 Bolt, .312 x .750 (shoulder)..... 4 39 1804256 Nut, nyiock 5/16-18 ................ 6
19 (612060 Housing........cccovveermviecicienncnn. 2 40 |803022 Setscrew, 5/16-18x5/8.......... 2
20 (322092 Amm,lefthand ..., 1 41 (323240 Spacer, shield......................... 4
322094 Arm,righthand............c.......e. 1 42 |808007 Nut, whizlock 3/8-16............... 12
21 |301022 Sulky hitch kit, (Vik Hydro)...... 1 43 1800292 Screw, 3/8-18x1 ... 4

+ Use Pro-Lock nut type, Part No. 840022 (.5 ml tube) on bolt threads.

-15-



johnssj
Rectangle



A DANGER

"YHROWMN OBJECTS OA
BLADE CORTACT CAH CAUSE
SERIOUS IHJURY OR DEATH

1

KEEF ALL PEOPLE 06T |~ 5
OF AREA WHEN MOWING.

[

O

sSLOow

REFUELING

RIN

Wi Lii

Ol |«

FAST

-

ACAUTION

ALLOW ENGINE
T0 COOL FOR 2
MINUTES BEFORE

/14

DECALS

MUFFLER AND
SHIELDS MAY

19

1~

USE ONLY MOBIL 1
SYNTHETIC ENGINE

HYDRAULIC OIL RESERVOIR ]

SAE 15W—50 Lock
[«]18 l

FILL TG TOP OF BAFFLE

O i

=12

} & ¢

@
[
[=]
X

DO NOT OPERATE WITHOUT
DISCHARGE DEFLECTOR OR
ENTIRE GRASS COLLEETICN
SYSTEM IN PLACE. b KOT
REMOVE GRASS CATCHER UNTIL

LN A CAUTION

EXCEED 150°F
13740

BLADES WAVE SYRPPED.

DRIVE WHEEL RELEASE

-\

00 ROT OVER-TIGHTEN
)

N\

17

A WARNING

OPEN BELT DRIVE!

| I8
_G,) STOP ENGINE BEFORE
A REACHING UNDERNEATH

18\

AWARNING

16

EId 3 PRAIOUCE CARBAM ST
WO BS AN BOCMLETS DEAD: | PN
00 MU OFERALE 36 Al EMCLUSED A A

ComMEREIALE36)
\

(z —_ N W m)

N 4/ CAUTION i

-~ B B

. READ CPERATCR'S MANUAL BEFORE DP!H;TI'G.

BEFORE MOWING.
. ﬁEEP FEELAND HANDS QUT FHOII"UNDEH

CLEAR AREA OF PEOPLE, PETE ANC DEBA

ENGINE:
A. BLADE CLUTCH MUST BE DISENGAGED.
B. ;E:SSNISSION'.”UST BE [N NEUTRAL.

Conneicufis

52}
N |

20
sty
\3

- 19.
meomme |0 | R TR e e

Ref. Qty. Ref. Qty.
No. | -Part No. Description Req'd. No. | Part No. Description Req'd.
1 |513890 Decal, Hydraulic Tank............. 1 12 |303293 Decal, Caution....................... 1
2 |323319 Decal Large VIKing................ 1 13 |403005 Decal, Danger........c.coceonnee.. 1
3 1323232 Decal, Instructional................. 1 14 1403120 Decal, OfffRun...ccoeevveeeeeeeee. 1
4 1323151 Decal, Throttie/Choke 15 |543774 Decal, Danger......c.cccoevene. 1

{(Kawasaki & Kohler) ............. 1 16 |303481 Decal, Carbon Monoxide........ 1
5 |543631 Decal, Throttle (B&S).............. 1 17 |603845 Decal, Drive Wheel Release .. 1
6 |303517 Decal Belt Drive................... 1 18 1603804 Decal, Shifier.........ccccccc...... 1
7 |303508 Decal, Discharge Warning....... 1 18 1303102 Decal, Neutral Lock Label ...... 2
& |303520 Decal TriVantage.................. 1 20 1403132 Decal, Commercial “52".......... 1
9 323141 Decal, Mower Engagement.... 1 21 323411 Decal, Commercial “36".......... 1
10 (323321 Decal, Small Viking................ 1 22 1403131 Decal, Commercial “48".......... 1
11 |513746 Decal, Muffler..............ccceeeeen. 1

-16 -



johnssj
Rectangle


johnssj
Rectangle



UPPER HANDLES and CONTROLS



johnssj
Rectangle


johnssj
Rectangle



UPPER HANDLES and CONTROLS

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No:.| Part No. Description Reg'd.
1 322098 Handieweldment.............. 1 41 |B43364 Tank, gas.......cccccvciiiceenienns 1
2 |303097 Grip,handle............cc. 2 42 513508 Cap, gas.......ccoviieiiiciniieae. 1
3 |802772 \Latch, drive lever wigrip (RH). 1 43 |543296 Grommet ..o, 1
f |602771 Latch, drive lever wigrip (LH).. 1 44 323145 Module, Interlock
4 1303019 Grip, latch ..o 2 {Kaw and B&S)........coceees 1
5 |303435 Washer, 1/4 spring disc........... 4 323146 Module, Interlock (Kohler) ...... 1
6 |800257 Screw, 1/4-20x1-3/4.......... 2 45 |800251 Screw, 1/4-20 x 5/8
7 |602837 Lever, drive {LH).................... 1 (Kaw & Kohler) ..........c............ 3
602839 Lever,drive(RH) .................... 1 800251 Screw, 1/4-20 x 5/8 (B&S)...... 5
8 |603749 Bushing, drive lever................ 2 46 (303287 Tie, plastic 5 1/2" (Kaw).......... 5
9 |806003 Hairpin ...cooeeeiniiic e . B || 47 |303335 Tie, plastic 7 516" ................. 2
10 809012 Nut, whizlock 1/4-20 .............. 4 48 (323422 Harness wiring (Kawasaki)..... 1
11 807513 Screw, #10-24 x 1/2............... 2 323230 Harness wiring (Kohler).......... 1
12 800256 Screw, 1/4-20x1-1/2.......... 2 403112 Harness wiring (B&S)............. 1
13 |303372 Operator Control Switch ......... 1 49 803322 Setscrew, 5/16-24 x 5/16........ 2
14 1803034 Painut, 916, 1 ¢ 840022 Pro-Lock, nuttype (5 cctube) 1
15 [613055 Pin, clevis......ocooeiiiiiiiiin. 2 50 |302138 Lever, OPC(RH)................... 1
16+ 1323416 Rod, drive lever linkage .......... 2 V 840023 Pro-Lock retaining (.5 ml tube) 1
17 1804507 Nut, 3/8-16......... 2 b1 |[303365 Bushing, nylon...........cc......... 1
18 602692 Housing........c.oceevveeciiciiean. 2 52 1303364 Rod, connecting ..................... 1
19 {303363 Spring, actuator...........c.......... 1 53 |303369 Bushing, flanged..................... 1
20 323134 Knob, {push/pull}......cc...ccn.ce. 1 54 602507 Lever, OPC(LH).................... 1
21 |804751. Nut, jam 5/16-18 ... 1 V |840023 Pro-Lock retaining (.5 ml tube} 1
22 1323143 Bushing, nylon 381D........... 1 55 [603727 Clip, .56 Loom ..o 1
23 1323142 Push Nut (.50 shaft)............... 1 56 804252 Nut, nylock#10-24 ............... 2
24 1804255 Nut, nylock 1/4-20 57 |603175 Knob, 1-3/8..........cccvvvverinenn 1
{(Kaw & Koh).....ccoooeiii 3 58 (804256 Nut, nylock 5/16-18 .............. 2
804255 Nut, nylock 1/4-20 {B&S)........ 5 59 323245 Spring, compression............... 2
25 (323181 Linkage, blade push/pull......... 1 60 |602733 Lever, shift............................. 1
26 1800292 Screw, 3/8-16 x 1. 4 61 |805257 Washer, 5M16. ... 1
27 1303327 Washer, 3/8 spring disc.......... 4 62 323244 Washer, friction .........ccccvvveenn. 2
28 {801062 Screw, 1/4-20x3.................... 2 63 603730 Plate, shiftlever...................... 1
29 1303465 Strap, 5 gal. fuel tank.............. 2 64 1603716 Washer, friction ...................... 1
30 {543792 Wingnut, nylock 1/4-20 ........... 2 65 |B00277 Screw, 5M16-18x2............... 2
31 809007 Nut, whizlock 3/8-16 ............... 4 66 324127 Rod, speed controf................. 17
32 1303315 Pad, gastank........ccooeee. 2 67 |804758 Nut, jam 5/M16-24..................... 1
33 1513645 Bushing, fuelvalve.................. 1 68 | 808280 Pin, clevis..........ovveeeiee, 1
34 1543277 Elbow, fueltank .................... 1 69 |303105 Yoke, adjustable.................... 1
35 1303077 Clamp, gas line {Kohler)......... 6 70 |513592 Knob, red ball .........cccococo........ 1
303077 Clamp, gas line (B&S) ............ 4 71 323129 Cable, throtile (Kaw & Kohler) 1
303077 Clamp, gas line (Kawasaki}.... § 543697 Cable, throttle (B&S)............... 1
36 (603955 Fuelline, 68" (Kaw & Kohler).... 1 72 513051 Switch, neutral lockout .......... 1
543649 Fuelline, 7" {B&S) .........cce... 1 73 |801040 Screw, #10-24x.75.............. 2
37 [603770 Valve, gas..........ocooeeenn. 1 74 [403118 Bracket, key switch (B&S)...... 1
38 |603776 Fuelline, 2.5" (Kaw & Kohler). 1 75 403121 Switch, ON-Off key (B&S}...... 1
303471  Fuelling, 12" (B&S) ..o, 1 603511  Keys, ignition.......................... 1
39 |303197 Filter,gas......cccoeiiiiiiiiiieens 1 76 (303308 Clamp, gas line (Kawasaki).... 1
40 |603954 Gas line, 13.75" (Kohler)......... 1 77 303321 Gasket,gascap.....c.cceeennen. 1
303471 Gas ling, 12.0" (Kawasaki)...... 1 78 1323423 Clip, loom 1/4” (Kaw).............. 1

f Not lllustrated.
* |Jse anti-seize compound on threads.
« Use Pro-Lock (nut type) on setscrew threads.

V Use on inside bore of OPC hub (See Owner's Manual).

-18 -



johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z

EXPLORER

EXPLORERII

TURF RANGER

TURF TRACER HYDRO

VIKING

VIKING HYDRO

METRO

SELF STEERING SULKY

TURF RAKE

GRASS CATCHER

MICRO-MULCHING ACCESSORY

EXMARK MFG. CO. INC. PART NO. 850319
INDUSTRIAL PARK BOX 808 (402) 223-4010
BEATRICE, NE. 68310 FAX (402) 223-4154
ALL RIGHTS RESERVED PRINTED IN U.S.A.

Al

MFG. CO. INC.

— |


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 


